
Assembly Instructions

Product Code: FHCY01/02

Doc. No.: FHCY-01-290720
Email : Sales@nobutts.co.uk
Web : www.nobutts.co.uk
Tel : 0800 1777 052



6

3

8

2

5

4

7

1

2

Exploded View & Fixings
The following instruction covers the complete range, any 
quantity differences will be clearly displayed. The 4 seater 

canopy images are used as reference only.

Anchors are not supplied with shelter and will 
need to be sourced to suit ground conditions.

Fittings M10 Bolts Washers Capping

M10x70 M10x190 M10/12x100 
Concrete Bolt Nut M10 M12

25&50
mm 
Tec 

Screw
M10 50x50 75x50 75x75

Required 38 0 N/A 38 76 N/A 70/48 76 14 4 6

Image

Fixing 2 Seater 
QTY.

4 Seater 
QTY.

M10x50 Bolt 4 6
M10x60 Bolt 20 30
M10 Washer 48 72

M10 Nut 24 36
TEC 25 Screw 14 21

40x40 End Cap 16 24
M10 Cap 48 72

Not Supplied With Fixing Kit
Anchor Bolt (M10/12) 8 12

Anchor Washer (M10/12) 8 12

ITEM 
NO. PART NAME DRG NUMBER LENGTH QTY.

1 Seat Bracing Assembly 
- PCA PCA-02-01 Default 6

2 Table Bracing 
Assembly - PCA PCA-02-02 Default 3

3 Rafter Assembly - PCA PCA-02-03 Default 3
4 Seat Assembly - PCA PCA-02-04 Default 2
5 Table Assembly - PCA PCA-02-05 Default 1

6 Roof Plastic 1 - 
1500x2000 - PCA Cut Length Default 1

7 Backrest Assembly - 
PCA PCA-02-06 Default 2

8 Side Plastic 1 - 
1870x1490 - PCA

Cut Length 
(Optional Extra) Default 2



3

Bill of Materials / Parts

ITEM 
NO. PART NAME DRG 

NUMBER IMAGE
QTY.

4 
Seat

QTY. 
2 

Seat

1 Seat Bracing PCA-02-01  6 4

2 Table Bracing PCA-02-02  3 2

3 Rafter PCA-02-03  3 2

4 Seat PCA-02-04  2 2

5 Table PCA-02-05  1 1

6 Roof Plastic Cut Length  1 1

7 Backrest PCA-02-06  2 2

8 Side Plastic 1
Cut Length 
(Optional 

Extra)
 2 2



4

Step 1 - loosely bolt Seat and Backrest to seat bracing as 
shown below using M10x60 supplied, this will create 2 full 

seats.

Step 2 - With the remaining M10x60 bolts secure the Table to 
Table Bracing, see detail below.



Step 3 - Place the tubes from the Table Bracing into the Seat 
Braces. 

5

Ensure that Posts are 280mm lower 
than Wall Brackets before continuing.

Loosely Bolt Posts to Foot Brackets with M10x100 bolts then place centrallly over the 
marked areas. Mark and drill bolt holes, use the M10x100 Anchor bolts to secure foot in 

place. Adjust post to correct heights and tighten remaining bolts.



                                                                                 6

Step 4 - Rafters can now be placed in the top of Seat Bracing 
and secured with the M10x50 bolts.



Optional Extra

Optional Extra

Holes used to secure 
canopy (4 per frame)

                                                                                 7

Step 5 - Finally attach the Polycarbonate Panels using Tec 25 
screws provided, and bolt to gound in using the holes in the 

bottom framework.



8

CONTACT DETAILS:

Email : Sales@nobutts.co.uk
Web : www.nobutts.co.uk

Tel : 0800 1777 052
NBB, Unit 5, 145 Sterte Road, Poole, Dorset BH15 2AF

MAINTENANCE:

To ensure your products give you many years of use we recommend that you:

THANK YOU
FOR PURCHASING THIS PRODUCT

Clean panels regularly with soapy water•
Ensure all fitting are tight (for example after a big storm)•
Touch up any exposed metal should it get scratched•

All Parts and Fixings checked by:

Print Name: Signature:


	Front Page
	Drawing View1

	Exploded view & Fixings
	Drawing View2

	BOM
	Drawing View3
	Drawing View4
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12

	Step 1&2
	Drawing View17
	Drawing View18

	Step 3
	Drawing View19

	Step 4
	Drawing View20

	Step 5
	Drawing View21

	Contacts

